Anbotek | .
Productsafety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NETX219 Page 1 of 68 Report No.: R011605790I

FCC TEST REPORT
for
Shanghai Nine Eagles Electronic Technology Co., Ltd.

Transmitter
Model No.: NE-TX0S219, NE-TX0S223, NE-TX0S225, NE-TX0S226,
NE-TX0S227, NE-TX0S228, NE-TX08203, NE-TX08205, NE-TX08207,
NE-TX08209, NE-TX08211, NE-TX08208, NE-TX08206, NE-TX08218

Prepared for . Shanghai Nine Eagles Electronic Technology Co., Ltd.
Address : Room 1104, Huaxiang Building, No. 80 Moling Road, Shanghai,
200070, China

Prepared By . Shenzhen Anbotek Compliance Laboratory Limited

Address :  1/F., Building 1, SEC Industrial Park, N0.0409 Qianhai Road,
Nanshan District, Shenzhen, Guangdong, China
Tel: (86) 755-26066544
Fax: (86) 755-26014772

Report Number : R011605790I
Date of Test . Sept. 01~ 31, 2016
Date of Report : Oct. 27, 2016

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

Product Saf
rocuctsare FCC ID: U45-NETX219 Page 2 of 68 Report No.: R011605790!

TABLE OF CONTENT
Description
Page
Test Report
1. GENERAL INFORMATION .ttt e ettt ettt et ettt e 5
1.1. Description of Device (EUT) . ... ot e 5
1.2. Auxiliary Equipment Used during TeSt . ... ...ttt e e 6
1.3. Description of Test FaCility . .. ... ... o 6
1.4. Measurement UNCertainty . . ... ... .ttt ettt e e e e 6
2. TEST METHOD OLOGY L ittt ittt ittt sttt e tanetetieesneneenneeenns 1
2.1. Summary of TeSt RESUILS . . ... e 7
2.2. Description of TeSt MOTES . . ... i e e 7
3. CONDUCTED EMISSION TEST L\ttt it it ittt et ettt et e et enenns 8
3.1. Block Diagram of TeSt SEIUD ... ..ttt e e 8
3.2. Power Line Conducted Emission Measurement Limits (15.207) ........... .. i, 8
3.3. Configuration of EUT 0N MEaSUremMEeNt . . ... .. ..ottt e e e 8
3.4. Operating Condition Of EUT . . ... .. 8
B8 TSt PIOCRUUIE . . o o\ttt et e et e e e e e 9
3.8 TeSt EQUIPIMENT . . ottt e 9
3.7. Power Line Conducted Emission Measurement Results .. ......... .. .. .. ... .. .. .. . ... 9
A BANDWIDTH Lttt ettt ettt et e ettt e e e e 14
AL TSt iMoo 14
A 2. TSt St . L ottt e e e e e 14
4.3 TSt PIOCEAUNE . ...ttt 14
34 TSt EQUIPMENE . . o oot e 15
B 0. TeSt RESUIS . ot e 15
5. MAXIMUM CONDUCTED OUTPUT POWER TEST . ... ittt ittt et ittt eesenenneens 26
B L TSt LMt . o o e 26
B2 TESt SBIUP . . . ot e e et e 27
5.4 TSt EQUIPMENE . . o e 27
5 D TeSt RESUIS . . o e 28
6. PEAK POWER SPECTRUAL DENSITY TEST ittt ettt ittt et ieen e 30
6.1 TSt Limit . . . 30
0.2, TSt SBUD . . oottt e e e e e 31
B.3. TESE PIOCRUUINE . . . . ettt e e e e 31
B.4. TeSt EQUIPMENT. . o e 32
B.5. TeSt RESUIS . . .o e e 32
7. RADIATED EMISSION TEST .ttt t ettt ettt e et et ie e ie et ie e ianeenns 41

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Productsofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NETX219 Page 3 of 68 Report No.: R011605790I

7L oSt LMt . L o 41
72 e SBIUD . .« oottt et 42
7.3 . TeSt PIOCEAUIE . . . .ot e 43
T4 TSt EQUIPMENE . L ot e e 43
7.5, oSt RESUIS . . .o 43
8. BAND EDGE TEST Lottt t ittt et ettt e et e e e e e e e e 48
B L TSt LMt . . L e 48
8.2, TSt SBUD . . oottt 48
8.3 TSt PrOCRAUIE . . ..ottt e e 48
B4 TSt EQUIPMENE . L ot e 49
8.5, TeSt RESUIS . . .o 49
9. ANTENNA APPLICATION ..ttt ettt e e e e e e e e e e e et e 58
9.1 ANeNna reqUITEIMENT . . . L.ttt e et e 58
0.2, RESUIL . . . o 58
10. PHO T OGRAPH L L oottt ettt et e et et et e e e e e e 59
10.1 Photo of Power Line Conducted Emission Measurement . . ..........co v, 59
10.2. Photo of Radiation Emission Test . . . .. ...ttt e 59
APPENDIX I (EXTERNAL PHO T O ) . ittt sttt et ettt ettt i ees sttt etnnenenans 61
APPENDIX JT(INTERNAL PHOTOS) ..ttt e ettt e eeneeannneneeeneenns 64

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek | .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NETX219 Page 4 of 68 Report No.: R011605790I

TEST REPORT
Applicant . Shanghai Nine Eagles Electronic Technology Co., Ltd.
Manufacturer . Shanghai Nine Eagles Electronic Technology Co., Ltd.
EUT . Transmitter
Model No. - NE-TX0S219, NE-TX0S223, NE-TX0S225, NE-TX0S226,
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NE-TX08207, NE-TX08209, NE-TX08211, NE-TX0O8208,
NE-TX08206, NE-TX08218

Serial No. o N.A.
Trade Mark : N.A.
Rating . DC11.1V, 1A

Measurement Procedure Used:
FCC Part15 Subpart E 2016, Paragraph 15.407

The device described above is tested by Shenzhen Anbotek Compliance Laboratory
Limited to determine the maximum emission levels emanating from the device and the
severe levels of the device can endure and its performance criterion. The measurement
results are contained in this test report and Shenzhen Anbotek Compliance Laboratory
Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is
technically compliant with the FCC Part 15 Subpart E requirements.

This report applies to above tested sample only and shall not be reproduced in part
without written approval of Shenzhen Anbotek Compliance Laboratory Limited.
Date of Test : Sept. 01~ 31, 2016
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)
EUT . Transmitter

Model Number : NE-TX0S219, NE-TX0S223, NE-TX0S225, NE-TX0S226,
NE-TX0S227, NE-TX0S228, NE-TX08203, NE-TX08205,
NE-TX08207, NE-TX08209, NE-TX08211, NE-TX08208,
NE-TX08206, NE-TX08218
(Note: All samples are the same except the model number and
colour, so we prepare “NE-TX0S219” for test only.)

Test Power Supply : DC 11.1V, from the battery

Frequency - | Types of module Operating Frequency
FHSS 2403-2479MHz
WiFi 5G
(802.11a/ n(HT20) a4
WiFi 5G
(802.11n(HT40) p/59-5795MHz
2.4G:0.5dBi
Antenna Spec. - WIFI 5G ANT 0 and ANT 1:5.3dBi, Directional gain:8.31dBi
Modulation : FHSS 2.4G: GFSK
WiFi: OFDM
Applicant : Shanghai Nine Eagles Electronic Technology Co., Ltd.
Address : Room 1104, Huaxiang Building, No. 80 Moling Road, Shanghai,
200070, China
Manufacturer/ : Shanghai Nine Eagles Electronic Technology Co., Ltd.
Factory
Address : Room 1104, Huaxiang Building, No. 80 Moling Road, Shanghai,
200070, China
Date of receipt . Sept. 01, 2016
Date of Test . Sept. 01~ 31, 2016
Remark . This report is for 5G Module only.

Shenzhen Anbotek Compliance Laboratory Limited
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1.2. Auxiliary Equipment Used during Test
N/A

1.3. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 752021

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been
registed and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 752021, July 06, 2016.

IC-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited., EMC Laboratory has been
registered and fully described in a report filed with the (IC) Industry Canada. The
acceptance letter from the I1C is maintained in our files. Registration 8058A,

June 13, 2016.

Test Location

All Emissions tests were performed at

Shenzhen Anbotek Compliance Laboratory Limited. at 1/F., Building 1, SEC
Industrial Park, No.0409 Qianhai Road, Nanshan District, Shenzhen, Guangdong,
China

1.4. Measurement Uncertainty

Radiation Uncertainty . Ur=4.1dB (Horizontal)
Ur =4.3dB (Vertical)

Conduction Uncertainty : Uc=3.4dB

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek | .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NETX219 Page 7 of 68 Report No.: R011605790I

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10: 2013 and
FCC Part 15, Paragraph 15.247.

2.1. Summary of Test Results
The EUT has been tested according to the following specifications:

Standard Test Type Result

FCC Part 15, Paragraph 15.207 & 15.407 Conducted Emission PASS
FCC Part 15, Paragraph 15.407(b)(1)(4)(5)(7) U”dszgff‘ctt’:; 'gzrifdsmn PASS
FCC Part 15, Paragraph 15.407(a)(1) 26dB Bandwidth PASS
FCC Part 15, Paragraph 15.407(a)(1)(2)@) | Maximum %gwe”fted Output | pags
FCC Part 15, Paragraph 15.407(a)(1)(2)(3) Peak Power Spectrual Density PASS
FCC Part 15, Paragraph 15.203 Antenna Requirement PASS

2.2. Description of Test Modes

The EUT has been tested under operating condition.
Software used to control the EUT for staying in continuous transmitting and receiving mode is

programmed.
Mode Test channel

5745MHz

IEEE802.11a 5785MHz
5825MHz

5745MHz

IEEE802.11n(HT20) 5785MHz
5825MHz

5755MHz

IEEE802.11n(HT40) 5815MHz

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3. Conducted Emission Test

3.1. Block Diagram of Test Setup
3.1.1. Block diagram of connection between the EUT and simulators

Test Receiver

AC mains +_ L1SN EUT System

3.2. Power Line Conducted Emission Measurement Limits (15.207)

Frequency Limits dB(uV)
MHz Quasi-peak Level Average Level
0.15 ~ 0.50 66 ~ 56* 56 ~ 46*
050 ~ 5.00 56 46
500 ~ 30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3. Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission Measurement to
meet the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4. Operating Condition of EUT
3.4.1. Setup the EUT and simulator as shown as Section 3.1.
3.4.2. Turn on the power of all equipment.
3.4.3. Let the EUT work in test mode (Charging and On) and measure it.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3.5. Test Procedure

The EUT system is connected to the power mains through a line impedance stabilization
network (L.I1.S.N.). This provides a 50ohm coupling impedance for the EUT system. Please
refer the block diagram of the test setup and photographs. Both sides of AC line are checked
to find out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed according
to FCC ANSI C63.10-2013 on Conducted Emission Measurement.

The bandwidth of test receiver (ESCI) set at 9KHz.
The frequency range from 150KHz to 30MHz is checked.

The test results are reported on Section 3.6.

3.6. Test equipment

Item Equipment Manufacturer Model No. |Serial No. Last Cal. Cal. Interval
1 Two-Line = ponde & Schwarz| ENv216 | 100085 | APT16:2016 1y vy
V-network
2. |EMI Test Receiver| Rohde & Schwarz ESCI 100627 | Apr. 16, 2016 1 Year
3 |RF switching unit| ~ COmPliance | ooy vo | 38303 | Apr. 16,2016 | 1 Year
Direction

3.7. Power Line Conducted Emission Measurement Results
PASS.

The frequency range from 150KHz to 30 MHz is investigated.

The EUT was tested on (Charging and On) Mode is attached in the following pages.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: Charging and On

Test Specification: AC 120V, 60Hz for adapter
Comment: Live Line

Tem.:25°C Hum.:50%

SCAN TABLE: "Voltage (150K~30M)FIN"

Short Description: 150K-30M Disturbance Voltages
Level [dBuv]
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] e e T e A A mna Ay Aiatade MMWMM__M#_“_F:F ___ M ____
0 | | | [ IR R N B [ | |
150k 300k 400k 600k 800k 1M 2M 3I\,1 4M 5I\,1 GM 8M 10M 20M  30M
Frequency [Hz]
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv dB
0.186000 39.20 20.1 64 25.0 QP Ll GND
0.244500 34.30 20.1 62 27.6 QP Ll GND
0.474000 24.80 20.1 56 31.6e QP Ll GND
0.969000 24.60 20.2 56 31.4 QP Ll GND
1.283500 24.70 20.2 56 31.3 QP Ll GND
1.580500 25.10 20.3 56 30.9 QP Ll GND
Frequency Level Transd Limit Margin Detector Line PE
MHz dBnv dB  dBuv dB
0.181500 24,50 20.1 54 29.9 AV Ll GND
0.240000 21.40 20.1 52 30.7 AV Ll GND
0.676500 17.50 20.1 46 28.5 AV Ll GND
1.036000 16.80 20.2 46 29.2 AV Ll GND
2.147500 14,30 20.3 46 31.7 AV Ll GND
29.305000 12.40 20.9 50 37.6 RV Ll GND

Shenzhen Anbotek Compliance Laboratory Limited
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: Charging and On

Test Specification: AC 120V, 60Hz for adapter
Comment: Neutral Line

Tem.:25°C Hum.:50%
SCAN TABLE: "Voltace(l150K~30M)FIN"

Short Description: 150K-30M Disturbance Voltages
Level [dBuV]
Or-——r-~~"7-"T- -7 T
| | | [
[0 it it Mt il Hnis Hl e e B
| | Lo
80 :’I___X_t: e Rl e B b
| [ L
50 % -1 75—
| | | L
40_|4.-"__\\_T,:\_T__]__T_T_| ________________________
ao b — — L LX) b f‘i’/l”'ﬂ"*‘.-“. ' . o _______°L__L_1_1_
t T urH‘WﬁJM
L | LY
20‘/8‘:\13; Lﬂ?\_%rﬁ_—l___
o - - - W VoL Vs AR Ay
| | | 1
0 | | | | | || L1 | | [ L 11 ! !
150k 300k 400k 600k 800k 1M 2M 3M 4M  BM 6M 8M 10M 20M  30M
Frequency [Hz]
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBpv dB
0.177000 38.50 20.1 65 26.1 QP N GND
0.244500 32.40 20.1 62 29.5 QP N GND
0.375000 26.00 20.1 58 32.4 QP N GND
1.544500 16.00 20.3 56 40.0 QP N GND
2.219500 16.90 20.3 56 39.1 QP N GND
29.561500 19.60 20.9 60 40.4 QP N GND
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpV dB
0.177000 24.50 20.1 55 30.1 AV N GND
0.388500 24.40 20.1 48 23.7 AV N GND
1.643500 13.20 20.3 46 32.8 AV N GND
2.206000 12.80 20.3 46 33.2 AV N GND
5.153500 g8.40 20.5 50 41.6 AV N GND
29.561500 9.70 20.9 50 40.3 AV N GND

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: Charging and On

Test Specification: AC 240V, 60Hz for adapter
Comment: Live Line

Tem.:25°C Hum.:50%
SCAN TABLE: "Voltaage (150K~30M)FIN"

Short Description: 150K-30M Disturbance Voltages
Level [dBuV]
CIU il e et e e et e e

70
60

50

40}
30
20
10

300k 400k 600k 800k 1M

Frequency [Hz]

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB  dBuv dB
0.159000 38.10 20.1 66 27.4 QP L1 GND
0.397500 36.40 20.1 58 21.5 QP L1 GND
1.931500 25.80 20.3 56 30.2 QP L1 GND
2.377000 25.10 20.3 56 30.9 QP L1 GND
29.876500 30.30 20.9 60 29.7 QP L1 GND
29.939500 26.40 20.9 60 33.6 QP L1 GND
Frequency Level Transd Limit Margin Detector Line PE
MHzZ dBuv dB  dBpv dB
0.366000 22.80 20.1 49 25.8 LV Ll GND
0.406500 27.30 20.1 43 20.4 AV L1 GND
1.09%%000 21.70 20.2 46 24.3 AV Ll GND
2.440000 18.30 20.3 46 27.7 AV Ll GND
5.252500 14.90 20.5 50 35.1 AV Ll GND
29.750500 15.60 .9 50 34.4 AV Ll GND

Shenzhen Anbotek Compliance Laboratory Limited
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: Charging and On

Test Specification: AC 240V, 60Hz for adapter
Comment: Neutral Line

Tem.:25°C Hum.:50%

SCAN TABLE: "Voltace (150K~30M)FIN"
Short Description: 150K-30M Disturbance Voltages

Level [dBuV]
80
70
80

50

40 -
30
20
10

Frequency [Hz]

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB  dBpv dB
0.150000 37.70 20.1 66 28.3 QP N GND
0.397500 34.40 20.1 58 23.5 QP N GND
1.139500 23.30 20.2 56 32.7 QP N GND
2.228500 18.80 20.3 56 37.2 QP N GND
29.435500 19.50 20.9 60 40.5 QP N GND
29.755000 21.40 20.9 60 38.6 QP N GND
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBpv dB
0.352500 21.10 20.1 49 27.8 MV N GND
0.402000 27.90 20.1 48 19.9 AV N GND
1.139500 17.70 20.2 46 28.3 AV N GND
2.088000 15.10 20.3 46 30.9 AV N GND
5.725000 11.80 20.5 50 38.2 AV N GND
29.368000 10.90 20.9 50 39.1 AV N GND

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4.Bandwidth

4.1. Test Limit

The maximum power spectral density is measured as a conducted emission by direct connection of
a calibrated test instrument to the equipment under test. If the device cannot be connected directly,
alternative techniques acceptable to the Commission may be used. Measurements in the 5.725-5.85
GHz band are made over a reference bandwidth of 500 kHz or the 26 dB emission bandwidth of the
device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35 GHz, and the 5.47-5.725
GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the device,
whichever is less. A narrower resolution bandwidth can be used, provided that the measured power
is integrated over the full reference bandwidth.

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least
500 kHz.

4.2. Test Setup

EUT System Attenuator Spectrum
Analyzer

4.3. Test Procedure

1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the spectrum analyzer.

3. Set the spectrum analyzer as:
26 dB &99%bandwidth
RBW = approximately 1% of the emission bandwidth;
Set the VBW>RBW,
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
6 dB bandwidth
RBW = 100kHz;
Set the video bandwidth (VBW) >3 RBW ;
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4. Measure the maximum width of the emission that is 26dB /6dB down from the maximum of the
emission. Compare this with the RBW setting of the analyzer.
5. Repeat until all the rest channels are investigated.

3.4. Test Equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal. Interval
1. |Spectrum Analysis Agilent E4407B | US39390582 |Apr. 16, 2016 1 Year
2 Preamplifier Instrume_nts EMCO1183 980100 |Apr. 16, 2016 1 Year

corporation 0
3. |EMI Test Receiver| Rohde & Schwarz ESPI 101604 |Apr. 16, 2016 1 Year
4, | DoubleRidged | Instruments | py\ 61981 351600  |Apr. 19,2016 1 Year
Horn Antenna corporation
Bilog Broadband VULB
5. Antenna Schwarzbeck [VULB9163 9163-289 Apr. 19, 2016 1 Year
6. Pre-amplifier SONOMA 310N 186860 |Apr. 16, 2016 1 Year
EMI Test
7. Software SHURPLE N/A N/A N/A N/A
EZ-EMC
8 Power Sensor DAER RPF$/\3/006 15|002ngN0 Jun 30, 2016 1 Year
g | MXA Spectrum Agilent N9020A |MY51170037|Jun 30,2016 | 1 Year
Analysis
10 | MXG RF Vector Agilent N5182A |MY48180656 Jun 30,2016 | 1 Year
Signal Generator
11 | Signal Generator Agilent E4421B |MY41000743| Jun 30, 2016 1 Year
12 | DC Power supply \Y 1V-8080 | YQSBO0096 | Jun 30, 2016 1 Year
TEMP&HUMI ool
13 |PROGRAMMAB Bell Group 50M8 SE-0137 |Mar 16, 2016 1 Year
LE CHAMBER
132.1.3008K3
14 |Spectrum Analysis| Rohde & Schwarz | FSV40 9 Mar 17, 2016 1 Year
-100965

15 Pre-amplifier Agilent 8449B | 3008A00252 | Mar 17, 2016 1 Year
16 | Hom Antenna |SCHWARZBECK|®° 097 | 0170.068 |Mar17,2016| 1 Year
17 | Power sensor RadiPower | [ o00 | SET8S5325 | Mar17,2016| 1 Year
18 Power meter R&S NRVS 100696 Mar 17, 2016 1 Year

3.5. Test Results

Pass.
Please refer to the following data.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Bandwidth:
ANT 0:

Test Mode: IEEE 802.11a

Channel Frequency 6dB Bandwidth | 26dB Bandwidth | 99% Bandwidth
(MHz) (MHz) (MHz) (MHz)
Low 5745 16.41 21.56 16.837
Mid 5785 16.41 21.47 16.798
High 5825 16.37 21.50 16.816
ANT O:

Test Mode: IEEE 802.11n(HT20)

Channel Frequency 6dB Bandwidth | 26dB Bandwidth | 99% Bandwidth
(MH2z) (MHz) (MHz) (MHz)
Low 5745 17.60 21.74 17.975
Mid 5785 17.58 21.69 17.923
High 5825 17.60 21.84 17.919
ANT 0:
Test Mode: IEEE 802.11n(HT40)
. : 99%
Channel Fr(ee&lﬁ;\)cy 6dB(I?\;a|1r|1|dZ\;VIdth 26dB('I<°>/Ia|_r|1<Zj)W|dth Bz? ij ()jth
Low 5755 35.56 40.09 36.361
High 5795 35.86 39.92 36.336
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ANT 1:

Test Mode: IEEE 802.11a

Channel Frequency 6dB Bandwidth | 26dB Bandwidth | 99% Bandwidth
(MHz2) (MHz) (MHz2) (MHz2)
Low 5745 16.40 21.42 16.869
Mid 5785 16.36 21.29 16.802
High 5825 16.37 21.46 16.830
ANT 1:
Test Mode: IEEE 802.11n(HT20)
Channel Frequency 6dB Bandwidth | 26dB Bandwidth | 99% Bandwidth
(MHz) (MHz) (MHz) (MHz)
Low 5745 17.65 21.67 17.898
Mid 5785 17.59 21.65 17.893
High 5825 17.58 21.66 17.935
ANT 1:
Test Mode: IEEE 802.11n(HT40)
chamel Frequency | 6dB Bandwidth | 2608 Bandwidth | o %
(MHz) (MHz) (MHz) (MH?2)
Low 5755 35.54 40.13 36.313
High 5795 35.59 40.05 36.334

Shenzhen Anbotek Compliance Laboratory Limited
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ANT 0---6dB Bandwidth ANT 0---6dB Bandwidth
Test Mode: 802.11a---5745 Test Mode: 802.11a--5785
ANT 0---6dB Bandwidth ANT 0---6dB Bandwidth
Test Mode: 802.11a---5825 Test Mode: 802.11n(HT20)---5745
ANT 0---6dB Bandwidth ANT 0---6dB Bandwidth
Test Mode: 802.11n(HT20)--5785 Test Mode: 802.11n(HT20)---5825
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ANT 0---6dB Bandwidth ANT 0---6dB Bandwidth
Test Mode: 802.11n(HT40)--5755 Test Mode: 802.11n(HT40)---5795
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ANT 1---6dB Bandwidth ANT 1---6dB Bandwidth
Test Mode: 802.11a---5745 Test Mode: 802.11a--5785
ANT 1---6dB Bandwidth ANT 1---6dB Bandwidth
Test Mode: 802.11a---5825 Test Mode: 802.11n(HT20)---5745
ANT 1---6dB Bandwidth ANT 1---6dB Bandwidth
Test Mode: 802.11n(HT20)--5785 Test Mode: 802.11n(HT20)---5825
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ANT 1---6dB Bandwidth ANT 1---6dB Bandwidth
Test Mode: 802.11n(HT40)--5755 Test Mode: 802.11n(HT40)---5795
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ANT 0---26dB & 99% Bandwidth ANT 0---26dB & 99% Bandwidth

Test Mode: 802.11a--5745 Test Mode: 802.11a---5785

ANT 0---26dB & 99% Bandwidth ANT 0---26dB & 99% Bandwidth

Test Mode: 802.11a--5825 Test Mode: 802.11n(HT20)---5745

ANT 0---26dB & 99% Bandwidth ANT 0---26dB & 99% Bandwidth
Test Mode: 802.11n(HT20)--5785 Test Mode: 802.11n(HT20)---5825
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ANT 0---26dB & 99% Bandwidth ANT 0---26dB & 99% Bandwidth
Test Mode: 802.11n(HT40)--5755 Test Mode: 802.11n(HT40)---5795
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ANT 1---26dB & 99% Bandwidth ANT 1---26dB & 99% Bandwidth

Test Mode: 802.11a--5745 Test Mode: 802.11a---5785

ANT 1---26dB & 99% Bandwidth ANT 1---26dB & 99% Bandwidth

Test Mode: 802.11a--5825 Test Mode: 802.11n(HT20)---5745

ANT 1---26dB & 99% Bandwidth ANT 1---26dB & 99% Bandwidth
Test Mode: 802.11n(HT20)--5785 Test Mode: 802.11n(HT20)---5825
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ANT 1---26dB & 99% Bandwidth ANT 1---26dB & 99% Bandwidth
Test Mode: 802.11n(HT40)--5755 Test Mode: 802.11n(HT40)---5795
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5. Maximum Conducted Output Power Test

5.1. Test Limit

1) For the band 5.15-5.25 GHz.

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the maximum
antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi. The
maximum e.i.r.p. at any elevation angle above 30 degrees as measured from the horizon must not
exceed 125 mW (21 dBm).

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the maximum
antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. In addition, the
maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed
point-to-point U-NII devices may employ antennas with directional gain up to 23 dBi without any
corresponding reduction in the maximum conducted output power or maximum power spectral
density. For fixed point-to-point transmitters that employ a directional antenna gain greater than 23
dBi, a 1 dB reduction in maximum conducted output power and maximum power spectral density
is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations
exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple
collocated transmitters transmitting the same information. The operator of the U-NII device, or if
the equipment is professionally installed, the installer, is responsible for ensuring that systems
employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW provided the
maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B,
where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum power spectral
density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional

Shenzhen Anbotek Compliance Laboratory Limited
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gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

(3) For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band
of operation shall not exceed 1 W. In addition, the maximum power spectral density shall not
exceed 30 dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi
are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
However, fixed point-to-point U-NII devices operating in this band may employ transmitting
antennas with directional gain greater than 6 dBi without any corresponding reduction in
transmitter conducted power. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations.

5.2. Test Setup

EUT System Power meter

5.4. Test Equipment
Same as clause 4.4.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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5.5. Test Results

Pass.

Please refer to the following data.

ANT O:
Test Mode: IEEE 802.11a
Frequency | Maximum transmit power Limit
Channel (MH2) (dBm) (dBm) Result
Low 5745 5.44 27.69 Pass
Mid 5785 5.21 27.69 Pass
High 5825 5.17 27.69 Pass
ANT O:
Test Mode: IEEE 802.11n(HT20)
Frequency | Maximum transmit power Limit
Channel (MH2) (dBm) (dBm) Result
Low 5745 5.77 27.69 Pass
Mid 5785 5.50 27.69 Pass
High 5825 5.94 27.69 Pass
ANT O:
Test Mode: IEEE 802.11n(HT40)
Frequency | Maximum transmit power Limit
Channel (MH2) (dBm) (dBm) Result
Low 5755 5.95 27.69 Pass
High 5795 5.87 27.69 Pass
ANT 1:
Test Mode: IEEE 802.11a
Frequency | Maximum transmit power Limit
Channel (MH2) (dBm) (dBm) Result
Low 5745 5.68 27.69 Pass
Mid 5785 5.39 27.69 Pass
High 5825 5.74 27.69 Pass
ANT 1:

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544
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Test Mode: IEEE 802.11n(HT20)

Frequency | Maximum transmit power Limit
Channel (MH2) (dBm) (dBm) Result

Low 5745 5.78 27.69 Pass

Mid 5785 5.15 27.69 Pass

High 5825 5.56 27.69 Pass

ANT 1:
Test Mode: IEEE 802.11n(HT40)
Frequency | Maximum transmit power Limit

Channel (MH2) (dBm) (dBm) Result

Low 5755 5.89 27.69 Pass

High 5795 5.95 27.69 Pass

Channel ANT 0 ANT 1 MIMO
Output Output Data Rate Output Limit
Channel Frequency b d
(MH2) Power Power (Mbps) Power (dBm)
(dBm) (dBm) (dBm)
802.11n (20M MIMO) Mode
Low 5745 5.77 5.78 MCS0 8.79 27.69
Mid 5785 5.50 5.15 MCSO0 8.34 27.69
High 5825 5.94 5.56 MCSO0 8.76 27.69
802.11n (40M MIMO) Mode
Low 5755 5.95 5.89 MCSO0 8.93 27.69
High 5795 5.87 5.95 MCSO0 8.92 27.69
Remark:

ANT 0 Gain=5.3dBi
ANT 1 Gain= 5.3dBi

10* log[10*9+10%191=8 31dBi

Shenzhen Anbotek Compliance Laboratory Limited
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6. Peak Power Spectrual Density Test

6.1. Test Limit

1) For the band 5.15-5.25 GHz.

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the maximum
antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi. The
maximum e.i.r.p. at any elevation angle above 30 degrees as measured from the horizon must not
exceed 125 mW (21 dBm).

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the maximum
antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. In addition, the
maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed
point-to-point U-NII devices may employ antennas with directional gain up to 23 dBi without any
corresponding reduction in the maximum conducted output power or maximum power spectral
density. For fixed point-to-point transmitters that employ a directional antenna gain greater than 23
dBi, a 1 dB reduction in maximum conducted output power and maximum power spectral density
is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations
exclude the use of point-to-multipoint systems, omnidirectional applications, and multiple
collocated transmitters transmitting the same information. The operator of the U-NII device, or if
the equipment is professionally installed, the installer, is responsible for ensuring that systems
employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW provided the
maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

(3) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B,
where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum power spectral
density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional
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gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

(3) For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band
of operation shall not exceed 1 W. In addition, the maximum power spectral density shall not
exceed 30 dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi
are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
However, fixed point-to-point U-NII devices operating in this band may employ transmitting
antennas with directional gain greater than 6 dBi without any corresponding reduction in
transmitter conducted power. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations.

The maximum power spectral density is measured as a conducted emission by direct connection of
a calibrated test instrument to the equipment under test. If the device cannot be connected directly,
alternative techniques acceptable to the Commission may be used. Measurements in the 5.725-5.85
GHz band are made over a reference bandwidth of 500 kHz or the 26 dB emission bandwidth of the
device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35 GHz, and the 5.47-5.725
GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the device,
whichever is less. A narrower resolution bandwidth can be used, provided that the measured power
is integrated over the full reference bandwidth.

6.2. Test Setup

EUT System Spectrum Analyzer

6.3. Test Procedure

For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above
procedures make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified
in § 15.407(a)(5). For devices operating in the band 5.725-5.85 GHz, the rules specify a
measurement bandwidth of 500 kHz. Many spectrum analyzers do not have 500 kHz RBW, thus a
narrower RBW may need to be used. The rules permit the use of a RBWs less than 1 MHz, or 500
kHz, “provided that the measured power is integrated over the full reference bandwidth” to show
the total power over the specified measurement bandwidth (i.e., 1 MHz, or 500 kHz).

1. The EUT is directly connected to the spectrum analyzer;

. Set RBW > 1/T,;

. Set VBW >3 RBW. ;

. Set the span to encompass the entire emissions bandwidth (EBW) of the signal;

. Detector=RMS;

. Sweep time= auto couple;

. Trace mode=max. hold;

~NOoOO1TwWwwiN
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6.4. Test EQuipment
Same as clause 4.4.

6.5. Test Results

Pass.
Please refer to the following data.

Power Density MIMO
Frequency (dBm) Power | Limit
Mode (MHz) Density | (dBm) S
ANTO ANT1 (dBm)
5745 -3.229 -3.739 - 27.69 Pass
802.11a 5785 -3.662 -3.960 -- 27.69 Pass
5825 -3.736 -4.279 -- 27.69 Pass
5745 -2.435 -2.927 0.34 27.69 Pass
802.11n(HT20) 5785 -3.721 -3.229 -0.46 27.69 Pass
5825 -5.178 -5.219 -2.19 27.69 Pass
5755 -7.808 -8.259 -5.02 27.69 Pass
802.11n(HT40)
5795 -7.451 -7.730 -4.58 27.69 Pass

Agilent Spectrum Analyzer - Swept SA

L RF 508 A SENSE:INT ALIGN AUTO ﬁ
Marker 1 5.747200000000 GHz . Avg Type: Log-Pwr TRACE[ 35 eak Searc
PNO: Fast o 1rig:Free Run Avg|Hold:>100/100 TYPE
|FGain:Low — Aften: 30 dB berfP PR E R E
Mkr1 5.747 20 GHz NextPeak
‘IL%gEldiv Ref 20.00 dBm -3.229 dBm
100 Next Pk Right
0.00 .
Next Pk Left
-10.0
-200
Marker Delta|
-30.0
e Mkr—CF
-50.0
nh Mkr—RefLv]
-7
More
Center 5.74500 GHz Span 40.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG ISTATUS

ANT 0---Test Mode: 802.11a---5745
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Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO
Marker 1 5.779866666667 GHz i Avg Type: Log-Pwr TRACE[- 305 6 Peak Search
PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 T ‘
IFGain:Low Atten: 30 dB per|P P EEEE
Mkr1 5.779 87 GHz NextPeak
19 dBciv Ref 20.00 dBm -3.662 dBm
100 Next Pk Right
0.00 ’
Next Pk Left]
-10.0
-20.0
Marker Delta
-30.0
o Mkr—CF
-50.0
0o Mkr—RefLvl
Eri]
More
Center 5.78500 GHz Span 40.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG STATUS

ANT 0---Test Mode: 802.11a---5785

Agilent Spectrum Analyzer - Swept SA

RF ALIGN AUTO! T
Marker 1 5.829666666667 GHz i Avg Type: Log-Pwr TRACE[- 305 6 Peak Search
PNO: Fast o 1rig:Free Run Avg|Hold:>100/100 T
[FGain:Low — Atten: 30 dB verlr T
Mkr1 5.829 67 GHz NextPeak
19 dBciv Ref 20.00 dBm -3.736 dBm
100 Next Pk Right
0o A
L4
Next Pk Left]
400
-20.0
Marker Delta
e
o Mkr—CF
500
0o Mkr—RefLvl
700
More
Center 5.82500 GHz Span 40.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG STATUS

ANT 0---Test Mode: 802.11a---5825
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Agilent Spectrum Analyzer - Swept SA

L RF S0 AT SENSEINT) ALIGN AUTO ﬁ
Marker 1 5.751000000000 GHz | Avg Type: Log-Pwr RAE[TZ 5556 eak Searc
PNO: Fast o 1rig:Free Run Avg|Hold:>100/100 T
[FGain:Low — Atten: 30 dB wfPrree
Mkr1 5.751 00 GHz NextPeak
[ogesciv_ Ref 20.00 dBm -2.435 dBm
- Next Pk Right
0.00 ’
Next Pk Left]
-10.0
-20.0
Marker Deltal
-30.0
e Mkr—CF,
-50.0 Pl —
-60.0 Mkr—RefLvl
-70.0
More
Center 5.74500 GHz Span 40.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG STATUS
ANT 0---Test Mode: 802.11 n(HT20)---5745
T S — N —— Y
L RF S0 AT SENSEINT) ALIGN AUTO ﬁ
Marker 1 5.787333333333 GHz | Avg Type: Log-Pwr RAE[TZ 5556 eak Searc
PNO: Fast o 1rig:Free Run Avg|Hold:>100/100 T
[FGain:Low — Atten: 30 dB wm FPEEP
Mkr1 5.787 33 GHz NextPeak
[ogesciv_ Ref 20.00 dBm -3.721 dBm
- Next Pk Right
0.00 6
Next Pk Left]
-10.0
-20.0
Marker Deltal
-30.0
e Mkr—CF,
-50.0
-60.0 Mkr—RefLvl
-70.0
More
Center 5.78500 GHz Span 40.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG STATUS

ANT 0---Test Mode: 802.11n(HT20)---5785
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Agilent Spectrum Analyzer - Swept SA

L RF S0 AT SENSEINT) ALIGN AUTO Peak S h
Marker 1 5.830333333333 GHz ] Avg Type: Log-Pwr RAE[TZ 5556 eak Searc
PNO: Fast o 1rig:Free Run Avg|Hold:>100/100 T
[FGain:Low — Atten: 30 dB wm FPEEP
Mkr1 5.830 33 GHz NextPeak
19 dBciv Ref 20.00 dBm -5.178 dBm
- Next Pk Right
0.00 ’
Next Pk Left]
-10.0
-20.0
Marker Deltal
-30.0
e Mkr—CF,
-50.0
-60.0 Mkr—RefLvl
-70.0
More
Center 5.82500 GHz Span 40.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG STATUS

ANT 0---Test Mode: 802.11n(HT20)---5825

Agilent Spectrum Analyzer - Swept SA

L RF SO0 AC SENSE:INT ALIGNAUTO
Marker 1 5.762800000000 GHz Avg Type: Log-Pwr TRACE[ S5 56 Peak Search
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE | ity
IFGain:Low Atten: 30 dB DET|F P REEE
Mkr1 5.762 8 GHz NextPeak
1L%gdBldiv Ref 20.00 dBm -7.808 dBm
100 Next Pk Right
0.00
. Next Pk Left
100 ST -
=200
Marker Delta|
-30.0
o Mkr—CF
-50.0
0.0 Mkr—RefLvl
-70.0
More
Center 5.75500 GHz Span 60.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG ISTATUS

ANT 0---Test Mode: 802.11n(HT40)---5755

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Swept SA
L RF S0 AC SENSE:INT ALIGN AUTO

Peak Search

Marker 1 5.780600000000 GHz | Avg Type: Log-Pwr TRACE[I[- 3456
PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 T ‘
IFGain:Low Atten: 30 dB per|P PEEER
Mkr1 5.780 6 GHz NextPeak
19 dBciv Ref 20.00 dBm -7.451 dBm
100 Next Pk Right
0.00
’ Next Pk Left
00 Aol e L) a
-20.0
Marker Delta
-30.0
o Mkr—CF
-50.0
0o Mkr—RefLvl
Eri]
More
Center 5.79500 GHz Span 60.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG STATUS

ANT 0---Test Mode: 802.11n(HT40)---5795

Shenzhen Anbotek Compliance Laboratory Limited
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Product Sofety

Agilent Spectrum Analyzer - Swept SA

L RF 500 AC SENSE:INT ALIGN AUTO I a b e |
Marker 1 5.740333333333 GHz Avg Type: Log-Pwr TRACE[ S5 56 Peak Search
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE | ity
IFGain:Low Atten: 30 dB DET|F P REEE
Mkr1 5.740 33 GHz NextPeak
1L%gdBldiv Ref 20.00 dBm -3.739 dBm
100 Next Pk Right
0.00 A
L4
Next Pk Left
0.0
200
Marker Delta|
-30.0
o Mkr—CF
500
0.0 Mkr—RefLvl
700
More
Center 5.74500 GHz Span 40.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG ISTATUS

ANT 1---Test Mode: 802.11a---5745

Agilent Spectrum Analyzer - Swept SA

L RF S0 AT SENSEINT) ALIGN AUTO Peak S h
Marker 1 5.783000000000 GHz ] Avg Type: Log-Pwr RAE[TZ 5556 eak Searc
PNO: Fast o 1rig:Free Run Avg|Hold:>100/100 T
[FGain:Low — Atten: 30 dB wm FPEEP
Mkr1 5.783 00 GHz NextPeak
[ogesciv_ Ref 20.00 dBm -3.960 dBm
- Next Pk Right
0.00 '
Next Pk Left]
-10.0
-20.0
Marker Deltal
-30.0
e Mkr—CF,
-50.0
-60.0 Mkr—RefLvl
-70.0
More
Center 5.78500 GHz Span 40.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG STATUS

ANT 1---Test Mode: 802.11a---5785

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com




Anbotek

Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NETX219 Page 38 of 68 Report No.: R011605790I

Product Sofety

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO
Marker 1 5.830866666667 GHz ] Avg Type: Log-Pwr mace[[5-5g| PeakSearch
PNO: Fast o 1rig:Free Run Avg|Hold:>100/100 T
[FGain:Low — Atten: 30 dB verlr T
Mkr1 5.830 87 GHz NextPeak
19 dBciv Ref 20.00 dBm -4.279 dBm
100 Next Pk Right
0.00 i,
L4
Next Pk Left]
-10.0
-20.0
Marker Delta
-30.0
o Mkr—CF
-50.0
0o Mkr—RefLvl
Eri]
More
Center 5.82500 GHz Span 40.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG STATUS

ANT 1---Test Mode: 802.11a---5825

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO
Marker 1 5.738266666667 GHz Avg Type: Log-Pwr TRACE[ S5 56 Peak Search
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE [ ity
IFGain:Low Atten: 30 dB peT|F FRRPP
Mkr1 5.738 27 GHz NextPeak
1L%gdBldiv Ref 20.00 dBm -2.927 dBm
100 Next Pk Right
0.00 ’
Next Pk Left
-10.0
=200
Marker Delta|
-30.0
o Mkr—CF
-50.0 T
0.0 Mkr—RefLvl
-70.0
More
Center 5.74500 GHz Span 40.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG ISTATUS

ANT 1---Test Mode: 802.11n(HT20)---5745

Shenzhen Anbotek Compliance Laboratory Limited
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Product Sofety

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO
Marker 1 5.781466666667 GHz i Avg Type: Log-Pwr TRACE[- 305 6 Peak Search
PNO: Fast o 1rig:Free Run Avg|Hold:>100/100 T
[FGain:Low — Atten: 30 dB verlr T
Mkr1 5.781 47 GHz NextPeak
19 dBciv Ref 20.00 dBm -3.229 dBm
100 Next Pk Right
000 ’
Next Pk Left]
-10.0
-20.0
Marker Delta
-30.0
o Mkr—CF
-50.0
0o Mkr—RefLvl
Eri]
More
Center 5.78500 GHz Span 40.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG STATUS

ANT 1---Test Mode: 802.11n(HT20)---5785

Agilent Spectrum Analyzer - Swept SA

I ALIGN AUTO
Marker 1 5.826266666667 GHz Avg Type: Log-Pwr TRACE[ S5 56 Peak Search
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE | ity
IFGain:Low Atten: 30 dB DET|F P REEE
Mkr1 5.826 27 GHz NextPeak
1L%gdBldiv Ref 20.00 dBm -5.219 dBm
100 Next Pk Right
0.00 ’
Next Pk Left
-10.0
=200
Marker Delta|
-30.0
o Mkr—CF
-50.0
0.0 Mkr—RefLvl
-70.0
More
Center 5.82500 GHz Span 40.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG ISTATUS

ANT 1---Test Mode: 802.11n(HT20)---5825

Shenzhen Anbotek Compliance Laboratory Limited
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Product Sofety

Agilent Spectrum Analyzer - Swept SA
L RF S0 AC SENSE:INT ALIGN AUTO

Peak Search

Marker 1 5.764000000000 GHz ] Avg Type: Log-Pwr M5 56
PNO: Fast o 1rig:Free Run Avg|Hold:>100/100 v
IFGainiLow — Aften: 30 dB ver FEEE T
Mkr1 5.764 0 GHz Next Peak
fo gsmw Ref 20.00 dBm -8.259 dBm
. Next Pk Right
0.00
¢ Next Pk Left
0o | . b dde
-20.0
Marker Deltal
-30.0
o MKr—CF
-50.0
-60.0 Mkr—RefLvl
-70.0
More
Center 5.75500 GHz Span 60.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG STATUS

ANT 1---Test Mode: 802.11n(HT40)---5755

Agilent Spectrum Analyzer - Swept SA
S0Q  AC SENSE:INT ALIGN AUTO!

L RF
Marker 1 5.789400000000 GHz Avg Type: Log-Pwr wace[ 5 5e| FeakSearch
PNO: Fast (0 Trig: Free Run Avg|Hold:>100/100 TYPE| I it
IFGain:Low Aften: 30 dB DET|F FFFEFF
Mkr1 5.789 4 GHz NextPeak
1L%gdBldiv Ref 20.00 dBm -7.730 dBm
100 Next Pk Right
0.00
. Next Pk Left
-10.0 AU
=200
Marker Delta|
-30.0
o MKr—CF|
-50.0
e Mkr—RefLvi
-70.0
More
Center 5.79500 GHz Span 60.00 MHz 1of2
#Res BW 500 kHz #VBW 2.0 MHz Sweep 1.000 ms (601 pts)
IMSG ISTATUS

ANT 1---Test Mode: 802.11n(HT40)---5795

Shenzhen Anbotek Compliance Laboratory Limited
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7. Radiated Emission Test

7.1. Test Limit
8.1.1. Test Limits (< 30 MHZ)
Frequency Field Strength Measurement Distance
(MH2z) (microvolts/meter)  (meter)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
7.1.2. Test Limits (> 30 MHZ)
FIELD STRENGTH FIELD STRENGTH S515.209
of Fundamental: of Harmonics 30 - 88 MHz 40 dBuV/m
@3M
902-928 MHZ 88 - 216 MHz 43.5
2.4-2.4835 GHz 216 - 960 MHz 46
94 dBpV/m @3m 54 dBuV/m @3m ABOVE 960 MHz  54dBuV/m

7.1.3. Restriction Band of Operation

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

Shenzhen Anbotek Compliance Laboratory Limited
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7.2. Test Setup
7.2.1. 9k to 30MHz emissions:

7.2.2. 30M to 1G emissions:

7.2.3. 1G to 40G emissions:

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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7.3. Test Procedure

For below 1GHz: The EUT is placed on a turntable, which is 0.8m above the ground plane.
For above 1GHz: The EUT is placed on a turntable, which is 1.5m above the ground plane.

The turntable shall be rotated 360 degrees to determine the position of max. emission level.

EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

Measurements are made on 9KHz to 30MHz and 30MHz to 26GHz range with the transmitter
set to the lowest, middle, and highest channels.

All readings from 30MHz to 1GHz are quasi-peak values with a resolution bandwidth of

120kHz. All reading are above 1GHz, peak & average values with a resolution bandwidth of
1MHz.

The EUT is tested in 9*6*6 Chamber. The device is evaluated in xyz orientation.

The test results are listed in Section 8.5.

7.4. Test Equipment
Same as clause 4.4.

7.5. Test Results

The EUT was tested on (WiFi Mode) is attached in the following pages.
Only the worst case (x orientation).

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NETX219 Page 44 of 68 Report No.: R011605790I

Product Sofety

Job No.: 0116019051 Plarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 111V
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: WiFi Mode Distance: 3m
20.0 dBu¥/m
Limit: —_
Margine
|
40 |
[ B

20,000 40 50 60 70 B0 [MHz]) oo 400 500 G600 JF0O0 1000000
No. (ial'lrfg} (Egﬁf,'ﬂﬁ) (Z%ﬁﬁ)r (d%isx;jflr:n {:lj_lli’lmul‘f’f Ov?crléimlt Detector H[?ngnr;t d{%?er;)e Remark
1 427496| 3225 | 1145 | 2080 | 40.00| -1920 | peak
2 619951| 3482 | 1622 | 1860 | 40.00| -2140 | peak
3 190.4050| 3842 | 2092 | 1750 | 4350 | -2600 | peak
4 400.4318| 3550 | 1286 | 2264 | 46.00 | 2336 | peak
5 668.1422| 41.98 935 | 3263 | 4600 1337 | peak
6 801.7862| 40.02 554 | 3348 | 4600 | 1252 | peak

Shenzhen Anbotek Compliance Laboratory Limited
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Job No.: 0116019051 Plarization: Vertical
Standard: (RE)FCC PART15C _3m Power Source: DC11.1Vv
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: WiFi Mode Distance: 3m
20,0 dBu¥/m
Limit: —_—
Margin: —_—
|
40 | |
1 |
: 3
4 [
]
0.0
30,000 40 50 60 70 &0 [MHz) 300 400 500 GO0 FoO 1000.000
Freq. Reading | Factor | Result | Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuVim)|(@Buv/| (dB) |"=°%%"| m) | (deg) | REma™
1 430504| 4455 -11.57 3298 40.00 -7.02 peak
2 531313 441 -14.79 29.32 40.00 -10.68 peak
3 67.9128| 46.59 -18.73 27.86 40.00 -12.14 peak
4 114 9167 41.70 -15.97 2573 4350 STTT peak
5 3360350 3410 -13.49 2061 46.00 -2539 peak
6 400.4318| 37.78 -11.86 2592 46.00 -20.08 peak

Shenzhen Anbotek Compliance Laboratory Limited
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The EUT was tested on (IEEE 802.11a, IEEE 802.11n(HT20), IEEE 802.11n(HT40))modes, only the
worst data of (IEEE 802.11n(HT20)) is attached in the following pages.

Test mode: IEEE 802.11n(HT20)

Low Channel(5745MHz)

Frequency| Antenna | Reading (I:_%ZI: Ant Factor| Amplifier C(?_r;i%ﬁed Limits Det
(MHz) |Polarization| (dBuV/m)| (dB) (dB) (dB) (dBuV/m)|(dBuV/m)| Mode
11490 H 47.02 3.63 38.2 32.1 56.75 74 PK
11490 H 39.95 3.63 38.2 32.1 49.68 54 AV
11490 \ 47.90 3.63 38.2 32.1 57.63 74 PK
11490 \ 39.78 3.63 38.2 32.1 49.51 54 AV
17235 H 47.75 5.85 39.8 31.75 61.65 74 PK
17235 H 36.51 5.85 39.8 31.75 50.41 54 AV
17235 \ 4457 5.85 39.8 31.75 58.47 74 PK
17235 \ 36.62 5.85 39.8 31.75 50.52 54 AV
22980 H - 7.97 40.2 40.4 - 74 PK
22980 H - 7.97 40.2 40.4 -- 54 AV
22980 \ - 7.97 40.2 40.4 - 74 PK
22980 \ - 7.97 40.2 40.4 - 54 AV

Middle Channel(5785MHz)

Frequency| Antenna | Reading CI:_%ZISE Ant Factor] Amplifier C?_r:\e/(;tled Limits Det
(MHz) |Polarization| (dBuV/m)| (dB) (dB) (dB) (dBuV/m)|(dBuV/m)| Mode
11570 H 47.56 3.66 38.2 321 57.32 74 PK
11570 H 39.60 3.66 38.2 321 49.36 54 AV
11570 \ 47.86 3.66 38.2 321 57.62 74 PK
11570 \Y 40.30 3.66 38.2 321 50.06 54 AV
17355 H 47.86 5.88 39.8 31.75 61.79 74 PK
17355 H 37.07 5.88 39.8 31.75 51.00 54 AV
17355 \ 44.94 5.88 39.8 31.75 58.87 74 PK
17355 \ 37.93 5.88 39.8 31.75 51.86 54 AV
23140 H -- 7.95 40.2 40.4 -- 74 PK
23140 H -- 7.95 40.2 40.4 -- 54 AV
23140 \ -- 7.95 40.2 40.4 -- 74 PK
23140 \ - 7.95 40.2 40.4 - 54 AV

Tel:(86)755-26066544
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High Channel(5825MH?2z)

Frequency| Antenna | Reading (I:_Zt?slse Ant Factor| Amplifier C(:_rgi(;ﬁEd Limits Det
(MHz) |Polarization| (dBuV/m)| (dB) (dB) (dB) (dBuV/m)|(dBuV/m)| Mode
11650 H 47.39 3.68 38.2 321 57.17 74 PK
11650 H 39.69 3.68 38.2 321 49.47 54 AV
11650 \ 47.88 3.68 38.2 321 57.66 74 PK
11650 \ 39.60 3.68 38.2 321 49.38 54 AV
17475 H 47.75 5.89 39.8 31.75 61.69 74 PK
17475 H 37.00 5.89 39.8 31.75 50.94 54 AV
17475 \ 45.47 5.89 39.8 31.75 59.41 74 PK
17475 \ 36.58 5.89 39.8 31.75 50.52 54 AV
23300 H -- 7.98 40.2 40.4 -- 74 PK
23300 H -- 7.98 40.2 40.4 -- 54 AV
23300 \% -- 7.98 40.2 40.4 -- 74 PK
23300 \% -- 7.98 40.2 40.4 -- 54 AV

Note: 1. Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
Note: 2. Remark “---" means that the emissions level is too low to be measured

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited
www.anbotek.com

Fax:(86)755-26014772




Anbotek | .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: U45-NETX219 Page 48 of 68 Report No.: R011605790I

8. Band Edge Test

8.1. Test Limit

For transmitter operating in the 5.15-5.25GHz band: all emissions outside of the 5.15-5.35GHz
outside of the 5.15-5.35GHz band shall not exceed an EIRP of -27dBm/MHz.

For transmitters operating in the 5.25-5.35GHz band: all emissions outside of the 5.15-5.35GHz
band shall not exceed an EIRP of -27dBm/MHz. Devices operating in the 5.25-5.35GHz band
that generate emissions in the 5.15-5.25GHz band must meet all applicable technical
requirements for operation in the 5.15-5.25GHz band (includeing indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27dBm/MHz in the 5.15-5.25GHz band.

For transmitters operating in the 5.45-5.725GHz band: all emissions outside of the
5.47-5.725GHz band shall not exceed an EIRP of -27dBm/MHz.

For transmitters operating in the 5.725-5.825GHz band: all emissions within the frequency
range from the band edge to 10MHz above or below the band edge shall not exceed an EIRP of
-17dBm/MHz; for frequencies 10MHz or greater above or below the band edge, emssions shall
not exceed an EIRP of -27dBm/MHz.

8.2. Test Setup

Same as clause 7.2.

8.3. Test Procedure

For below 1GHz: The EUT is placed on a turntable, which is 0.8m above the ground plane.
For above 1GHz: The EUT is placed on a turntable, which is 1.5m above the ground plane.

The turntable shall be rotated 360 degrees to determine the position of max. emission level.
EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

Measurements are made on 9KHz to 30MHz and 30MHz to 26GHz range with the transmitter
set to the lowest, middle, and highest channels.

All readings from 30MHz to 1GHz are quasi-peak values with a resolution bandwidth of
120kHz. All reading are above 1GHz, peak & average values with a resolution bandwidth of
1MHz.

The EUT is tested in 9*6*6 Chamber.

The test results are listed in Section 9.5.

Shenzhen Anbotek Compliance Laboratory Limited
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8.4. Test Equipment
Same as clause 4.4.

8.5. Test Results

Please refer to the following pages.

The EUT was tested on (IEEE 802.11a, IEEE 802.11n(HT20), IEEE 802.11n(HT40))modes,
only the worst data of (IEEE 802.11n(HT20)) is attached in the following pages.

Shenzhen Anbotek Compliance Laboratory Limited
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Job No.: 0116019051 Plarization: Horizontal-PEAK
Standard: (RE)FCC PARTI15E 3m Power Source: DC 111V
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: IEEE 802.11n(HT20) Distance: 3m
(5745MHz)
90 = limit1

limit2:
- Pesk

/]

70

(dBuVYim)

4U-ull\' WWWWWWWM ‘ \“(\

304

204 !

5100 £800.0

(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit |Owver Limit Setectar | HEIONE | degree
) {(MHz) (dBuv/m)| (dB/m) {dB/m (dB/m) |(dBuV/m)|(dBuV/m (dB) (cmy) (deg)
1 5725.0000| 38.48 5.39 16.89 16.9 43.88 74.00 -30.12 peak
Remark:

According to KDB 789033 section g (2), for measurement above 1000MHz @3m distance, out-of-band
emission that complies with both the peak and average limits of 8§ 15.209 is not required to satisfy the
-27 dBm/MHz or -17 dBm/MHz maximum emission limit.
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Job No.: 0116019051 Plarization: Vertical-PEAK
Standard: (RE)FCC PART15E 3m Power Source: DC11.1Vv
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: IEEE 802.11n(HT20) Distance: 3m
(5745MHz)
100 = limit1
limit2
- Pesk
50
80
E 70
~ &0
:1'
g0 Mw"" k\’;
MWMWWWMWWMW
40
30 !

100 £800.0
(MHZ)

No Freq. Reading | Antenna | Amp. Cable Result Limit |Owver Limit Detector Height | degree
) {(MHz) (dBuv/m)| (dB/m) (dB/m (dB/m) |(dBuVv/m)}|(dBuv/m (dB) (cmy) (deg)
1 5725.0000| 48.16 5.39 16.89 16.9 53.56 74.00 -20.44 peak
Remark:

According to KDB 789033 section g (2), for measurement above 1000MHz @3m distance, out-of-band
emission that complies with both the peak and average limits of 8 15.209 is not required to satisfy the
-27 dBm/MHz or -17 dBm/MHz maximum emission limit.
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Job No.: 0116019051 Plarization: Horizontal-AV
Standard: (RE)FCC PART15E _3m Power Source: DC 111V
Test item: Radiation Test Temp.(C)/Hum.(%0RH): 24.3(C)/55%RH
Test Mode: IEEE 802.11n(HT20) Distance: 3m
(5745MHz)
o0 = limt1
limi2
- Peak
80
J)"'\l
Tl
:E_su
g
S0
1
40
30
20 |
S100 S600.0
[MHZ)
Mo Freq. Reading | Antenna | Amp. Cahle Fesult Limit  |Cwer Limit Detectoy | HEQNt | dedree
' (MHz)  |(dBuvim)| (dBim) | (dBim) | (dBim) |(dBuvim}|(dBuvim| (dB) fem) | (deg)
1 5725 0000| 3541 5.39 16 89 16.9 40 81 5400 | -1319 | AVG | -
Remark:
According to KDB 789033 section g (2), for measurement above 1000MHz @3m distance, out-of-band
emission that complies with both the peak and average limits of 8§ 15.209 is not required to satisfy the
-27 dBm/MHz or -17 dBm/MHz maximum emission limit.
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Job No.: 0116019051 Plarization: Vertical-AV
Standard: (RE)FCC PART15E _3m Power Source: DC11.1Vv
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: IEEE 802.11n(HT20) Distance: 3m
(5745MHz)
80 = limit1
limit2
- Pesk
80 m
70
geu-
g
‘-50_
1
* WWWWWWWMWWWWWM} -\ANM
30
20 !
100 £800.0
(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit |[Owver Limit Detector | HEENE | degree
' (MHz)  |(dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (em) | (deg)
1 5725.0000| 36.68 5.39 16.89 16.9 42.08 | 5400 | -11.92 | AVG | --
Remark:
According to KDB 789033 section g (2), for measurement above 1000MHz @3m distance, out-of-band
emission that complies with both the peak and average limits of 8 15.209 is not required to satisfy the
-27 dBm/MHz or -17 dBm/MHz maximum emission limit.
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Job No.: 0116019051 Plarization: Horizontal-PEAK
Standard: (RE)FCC PART15E _3m Power Source: DC11.1Vv
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: IEEE 802.11n(HT20) Distance: 3m
(5825MHz)
an =limitl
limi2
- Peak
80
T
gsu
g
]
]
|
40
0 ‘
20
SR 5o00.0
[MHZ)
Mo Freqg. Feading | Antenna | Amp. Cahle Fesult Limit [Ower Limit Detactr | HEGNT | deores
' (MHz)  |(dBuvim)| (dBim) | (dB/m) | (dBim) |(dBuv/m)|(dBuvim| (dB) ey | (dem
1 5850.0000| 37 87 B.18 16.8 16.81 4406 | 7400 | -2994 | peak | -
Remark:
According to KDB 789033 section g (2), for measurement above 1000MHz @3m distance, out-of-band
emission that complies with both the peak and average limits of § 15.209 is not required to satisfy the
-27 dBm/MHz or -17 dBm/MHz maximum emission limit.
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Job No.: 0116019051 Plarization: Vertical-PEAK
Standard: (RE)FCC PART15E _3m Power Source: DC11.1Vv
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: IEEE 802.11n(HT20) Distance: 3m
(5825MHz)
100 = limt1
limi2
- Peak
S0
a0
E Th
g
[0
50 i
40
30
5800 5000.0
(MHZ)
Mo Freq. Reading | Antenna | Amp. Cable Fesult Limit [Ower Limit Detector | HE0NL | degres
' (MHz)  [(dBuvim)| (dBim) | (dBim) | (dBim) [(dBuv/m)|(dBuvim| (dB) {em | deg)
1 5850 0000 4557 B.18 16.8 1681 5176 | 7400 | -2224 | peak | —
Remark:
According to KDB 789033 section g (2), for measurement above 1000MHz @3m distance, out-of-band
emission that complies with both the peak and average limits of 8§ 15.209 is not required to satisfy the
-27 dBm/MHz or -17 dBm/MHz maximum emission limit.
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Job No.: 0116019051 Plarization: Horizontal-AV
Standard: (RE)FCC PART15E _3m Power Source: DC11.1Vv
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: IEEE 802.11n(HT20) Distance: 3m
(5745MHz)
an = limH
limi2
- Peak
g0 J/‘tmmwiwq
T
gsn
g
]
e p
0 |
20
Sa00 5800.0
[MHZ)
Mo Freq. Feading | Antenna | Amp. Cable Fesult Limit |[Ower Limit Detectgr | HEGNL | degres
' (MHzZ)  [(dBuv/rm)| (dBim) | (dBim) | (dBim) |(dBuvim)|(dBuvim| (dB) emy | (deg)
1 2800000 2876 B.18 16.8 16.81 34 .95 24.00 -19.05 AVEG -— -
Remark:

According to KDB 789033 section g (2), for measurement above 1000MHz @3m distance, out-of-band
emission that complies with both the peak and average limits of 8 15.209 is not required to satisfy the

-27 dBm/MHz or -17 dBm/MHz maximum emission limit.
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Job No.: 0116019051 Plarization: Vertical-AV
Standard: (RE)FCC PART15E _3m Power Source: DC 111V
Test item: Radiation Test Temp.(C)/Hum.(%oRH): 24.3(C)/55%RH
Test Mode: IEEE 802.11n(HT20) Distance: 3m
(5825MH2z)
o0 = limt1
limi2
- Peak
o M
Tl
Esu
g
S0
40 1
30
20 ‘
5800 5500.0
[MHZ)
No Freq. Reading | Antenna | Amp. Cahle Fesult Limit |Cwer Limit Detectyr | HEON | degree
' (MHz)  |(dBuvim)| (dBim) | (dBim) | (dB/m) |(dBuvim)|(dBuvim| (dB) {cry | (deg)
1 5@50.0000( 3231 5.18 16.8 16.81 a8.a0 54 .00 -15.50 ANV G -—- -—-
Remark:

According to KDB 789033 section g (2), for measurement above 1000MHz @3m distance, out-of-band
emission that complies with both the peak and average limits of 8 15.209 is not required to satisfy the

-27 dBm/MHz or -17 dBm/MHz maximum emission limit.
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9. ANTENNA APPLICATION

9.1. Antenna requirement
The EUT’S antenna is met the requirement of FCC part 15C section 15.407.

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited. This
requirement does not apply to carrier current devices or to devices operated under the provisions of
815.211, 815.213, 815.217, 815.219, or 815.221. Further, this requirement does not apply to intentional
radiators that must be professionally installed, such as perimeter protection systems and some field
disturbance sensors, or to other intentional radiators which, in accordance with §15.31(d), must be
measured at the installation site. However, the installer shall be responsible for ensuring that the proper
antenna is employed so that the limits in this part are not exceeded.

9.2. Result

The EUT’s antenna used a copper Antenna, which is permanently attached to the PCB with glue, The
antenna’s gain is 5dBi and meets the requirement.

ANT 0

\ ANT 1
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10. PHOTOGRAPH

10.1 Photo of Power Line Conducted Emission Measurement

10.2. Photo of Radiation Emission Test
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APPENDIX | (EXTERNAL PHOTOQOS)

1. Figure
The EUT-Top View

2. Figure
The EUT-Bottom View
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3. Figure
The EUT-Front View

4. Figure
The EUT-Back View
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5. Figure
The EUT- Right View

6. Figure
The EUT- Left View
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APPENDIX II (INTERNAL PHOTOS)

1. Figure
The EUT-Inside View

e

2. Figure
PCB of the EUT-Front View
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3. Figure
PCB of the EUT-Back View

4. Figure
PCB of the EUT-Front View
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5. Figure
PCB of the EUT-Back View

6. Figure
PCB of the EUT-Front View
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7. Figure
PCB of the EUT-Back View

8. Figure
PCB of the EUT-Front View
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9. Figure
PCB of the EUT-Back View
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